GLOBAL

COMPACT PRESS
HP-450C/CS

INSTRUCTION MANUAL




SPECIFICATIONS

MODEL HP-450C/CS
POWER SUPPLY 1P-220V
RATED OUTPUT HEATER 4 . 5KW
MOTOR 4 0W
TEMPERATURE A(MAX) 200°C
PRESSURE (MAX) 1. 5KG/cm
BELT SPEED 8 . 7m/ min.
HEATING TIME 5 - 20 sec
FUSING WIDTH 450mm
DEMENTIONS W 166 0mm
D 88 0mm
H 490mm
WEIGHT 152kg




Attention to be paid at the time of installation

6.

Install this machine, which weights 152kg, in rvegard to the 450C/CS
respectively, on the robust foundation horizontally.

Don't install this machine near the object easy to burn, as it generates high
temperature when it has been put into use. Exclude, in addition, dusts and
others stuck onto this machine periodically.

Connect the machine to an exclusive power source corresponding with the
ratio consumption power by referring to the specifications.

Don’t fail to the ground By the way ,it has no relations to the rotary direction
of the belt.

In the case where you change the power source plug or lengthen construction
shop near by.

When the machine has been brought in or when it has been transferred, don't
[ail to remove the main unit's cover, hefore ensuring that the upper and lower
belt warping prevention limit switches place correctly the belt between them

from both sides. (Refer to next page.)

Attention to be paid at the time of using

1.
2.

Don't fail to read the User’s Manual prior to the usage.

Don’t fail to remove the main unit’s cover and ensure that the upper and lower



0.

~1

10.

11.

warp prevention lmit switches place correctly the belt between them from
both sides, before connecting the power source. (Refer to next page.)

Wipe off dusts using a dvy floor mat, before inserting the material.

Pay sufficient attention not to make contact with the belt and the upper cover
whose temperature rises high nor mount things on them.

Don’t absolutely put vour hands on to the roller inside the machine beyond the
necessity at the time you insert the material for fear that they might be
caught 1n.

Don’t put any things to the main unit of the press except the materials to be
serted.

Disconnect the power source breaker immediately and insert the manual
handle (an accessory) to the emergency screw, then, turn it to the arrow
marked direction in order to remove the unusual things before the operation,
if they have been inserted.

When the material, has twined rounded the strip off device at the exit of the
material, don’t fail to disconnect the power source breaker, before removing 1it.
Don't fail to pull the power source plug off when you inspect the inside,

This machine is an exclusive use for fusing and folding the clothes. Don’t put it
to use for other purposes, otherwise resulting in troubles.

After the operation ensure that the machine has stopped completely, before

disconnecting the power source breaker without fail.



.
[ S

Vigiy 0
SRS

£

, }
7109

‘4.{,!,:35;

nrevenion

e
[N RS
Sl

[
FH
Gty
Pl

SRk

g ’\\ (’.
Sy v .
w — ¥ s
el - i S i
i [ —3 ;
! | -
S U QS
;
\
.
\\
Ry
e
Lowel o




Procedure of usage

b

6.

Set the power source to ‘'ON’.(Ensure the ‘off* condition of the timer switch.)
Press the start button. The lamp will light up and the machine will start
moving.

Set pressure to the designated by using the pressure adjust knob.

Set the fusing time by using the speed controller .Use it within the limit
hetween 5 and 20 seconds for the warp prevention.

Set the setting temperaturc by using the thermostat .It takes about 15
minutes before you'll get the usable thermo-lamp will start blinking.

Here, yvou are able to start the operation.

At the tame the operation 1s over.

Set the pressure to O(zero).
Set the timer switch to ‘ON. The machine stop automatically and the
surface temperature of the belt is below 100 degrees.

When the machine has stopped , set the power source breaker to ‘OFF.

The holding’s adjustment

In the case where you want to strengthen the holding at the injecting entrance

of the machine when vou've put the inside belt scale, pocket folding and others to

use, turn the holding’s handle to the right. Set the holding’s adjustment to

0{zero).when vou try to fuse the interlining.



e Y
' L
e
SV \ )
| 7 -
o -
vy

How to prevent and adjust roller moiré (puckering)

[nn the case where roller moiré has taken place on the fused material, fuse it by

lowering heat and pressure as low as possible. Even when the prevention 1s

impossible in spite of the efforts, adjustments to be shown below will be

Nnecessary.

1. Remove the main unit’s cover.

2. Remove the rear cover.

3. Youll find a screw for sccuring the moiré adjust roller on the side of the
machine . And you will find an other when you open the rear cover of the

machine loosen both of the stop screws and rise right and left equally.

4. The moiré is hard to appear when you bring up the roller.
5. Tighten hoth of the stop screws.
e e 5 N
. H Y
| |
| i
T \3 - ’ o 3
*, o {
\\
\'\

How to move the machine by hand at the emergency

Press the stop switeh in order to stop the machine before setting the pressure to 0
(7ero), when vou've put other things to the helt’s injecting entrance by mistake.
Put the T-typed wrench (an accessory) on to the screw for emergency on the side of
the main unit and turn it to the arrow marked direction, before vou will unload
the finished material. In the case where a hard thing has been put in the machine,
ensure the safetv before resuming the operation for fear that the teflon belt and

rubber parts of the pressure roller might be damaged. And in the case of an



electric failure, put the T-typed wrench (an accessory ) on to the screw for
emergency use on the side of the main unit and turn it to the arrow marked

direction. before vou'll unload the finished material

e
N
£
J——
/“’”—W{'ﬁ . -.“_’D?%““"wl
B
i
) —
)
Sl e
G ' o
; > 2 i
o g
H *
\&
N Py o
. gv}\ faad 'E _E:_.w LEL RSN

Daily maintenance <<Pay attention to fear such accidents as burn and caught

—n.>>

Cleaning belts

Clean the belt while it is hot. Use the Global New Ace or the New Clean Spray to
clean the belt. In the case where vou put the latter to use . pay attention not to
spray such clectric parts as the warp prevention limit switch and others, resulting
in rroubles. Moveover, don't use the powders New Cleaning except when dirt is
remarkable. Wipe with sure the powders which have a character to be hardened

when it is cool. Apply the Global New Ace onto the belt for the prevention of dirts.

Cleaning the cleaner

The cleaner is provided at the rear part of the machine. At the start of the
cleaning. don't fail to pay attention so that the clean surface could make contact
with to belt. And observe it about twice a day to change the dirty surface if
necessary. The cleaner is to be removed when you push it to the manipulation
pancls side. When you wind a new cloth. make it coincide with the rotary

direction of the belt and, then ,wind it ,not being caught in.

Cleaning the brush scraper.(C)




The brush. too. is provided at the rear part of the main unit of the machine. Raise the scraper

three or [our times a day in order to clean.

Cleaning the rotary strip off blade (CS)

Pick the blade, using a piece of the cloth and move it left to right and right to left
in order to take the fusing resin resin and others away. Here. if the blade remains

lving ,raise it before cleaning it.

Upper baly cleaner

frush for the Upper bett cieaner Uppar belt s rotary éjay attention to
vpper belt / cteip off blade the way of winipg
AN Pay attention to ™ P clothes.

N the way of wining clothes. A

R

Lower belt o rotary \\i belt ol

t 7 Lpwer beti ogiconar strip off blade owes belt cleaner
Pay attention to the way
of wining cliothes.

Pay attention to the
way of wining ciothes,

ATTENTION TO BE PAID MAINTANANCE OF FUSING MACHINKE

Put-off electric sources, fill “ereasec” inside vollers every two wecks

You should use GLOBAL genuine grease and nevey use grease which contains
MOINBDENUM (LACK OF THIS GIVES DAMAGES T0O BEARINGS)

1. TARKY OUT MAIN COVER A.

2 FULL GREASE INTO THE PLACE OF ARROW MARKS.






AL N RBER

HOW TO EXCHANGE UPPER BELT




Refer next page

| BETL—H—%YY,. EHBEBYIITEIE - 1L, <LAAKBEEOICLTLE

[

Disconnect the power source from its origin and set the pressure —1, and pull-in adjuster

set to (.

o AEAN— (A ESSEFTALTLSEET L, BEAN— (NZLE) OXTEAL. L

CICBCH. NENAOBEIZT72—FSHALBERY DAZWMYAL TILEE L,

Take off main cover (A), Take off screw of main cover (panel side} and put it near the

machine or take off connector of panel side and control hox.

3 LA UIY RATF—EALTLKEET Y, ESULLFRY 2H(ER)
Take off belt warping prevention limit switch stay. 2 pan screw. (yellow marks)

4 WEMREAL TSEEL, &80 FRT 28, AARIN | RES)



Take off the adiabatic cover. 2 Pan screw, 1 Hex bolt (vellow marks)

o) —F—BhEALTLEEEV
Take the cleaner bar(upper) off.
CFravATU (B ERALTLIEE L,
Take the tension spring (upper) off of both side.

=2O0—Z7—(BEALTIREEL,

\U

g

4

Take the tension roller {upper) off.

T AT (DEALTLSEEY.,  RBRIL 2E(EB)

Ai
& i
ahe
By .
’ - “jﬁz\*‘& .
. T =
L
‘iaj;-\__ [ -
i Wi o
i i
DY o LN
5 . ..
NI ERVWTTEL,

9. E7L—LOAREEL,

IR N ETRTRBEE, TL—LAR—Y—EALELHFARICTBRTEET,

Ail T, EEFT—TIL, YT L—L X)L MREBAT—.

LIELEDSBE, T —



ERREAT—EALTLEEV, (ALFRTRILNRBREEASR)

Take off a belt from upper frame.
When change upper belt, it is casier by taking off frame spacer.
In this case. take off front table, working table, sub-table, belt protection stay and

Left frame support stay. (Refey how to change lower helt)

10 MR DBEOFEOFIETT > TILEL,

Reassemble in the reverse order,

HE

HEBRIREL LD LIZ et S,

| A R AT e T DO D A
l qﬁvmu——(]\—‘:‘/\g
i
\

’\ . e - .
il fhae: BHEETT Y L b RT
Y S
SN For emergency Lo LIaR THROMT TR,
== ;
| A = \_\ F O IRRRCTTRE Y 2
R T
| e \?\}\\&\\ S B ﬁ"tnﬁ!%/{'f”@?ﬁﬁ
S N . .
Tl W S AW Ly FEEMY Ly ORI
o ' = AT T &,
A
4:@ g ’ L
CAUTION

To be set adiabatic plate on marker.

(Check whether the belt 1s set on the

\
\I middie of the roller or not.
Eigtil To be set upper belt warping prevention
Right side Left side prevention limit stay on marker.
Belt warping prevention Limit stay
AETTH

should be set between right side limit

For helt warping prevention switch and left side limit switch.




T~ bR

How to change lower belt.




D £ & =
The whole body

@ FERUTHI~ ® BRRUVEc—~—40

Body and cover tiectric eaquioment and heater parts
@ B B & ~iLPBERUNASS)—-+—B

Oriving parts HBeite and cleaner paris
@ F Hh # O EIz/TH

Pressure parts fotary strip-off device

® &pTiEiEal

Belt warping prevention




@ FXERUHIN—

Body and cover




3. BREHER

driving part




pressure part

4. HER




CRERV -4 -4
Electric equipment and hezter parts




LEBRERUNT Y —+—8
Beits and cleaner parts

\@] ~ ]




5| N o® 5 @iﬁf \‘r :
l\ét,%/ Rotary strip off device

=Y

!

f ]
o
S o,




8.8 TIZIE &

.' :hj _T“'

Belt warping prevention




HP-450C PARTS LIST

@ FTHERTHIN-
Body and cover
BHES| N-VYES ahm B Parts Name &%
Ref No. Parts No. Q'ty

1 450C2001 |Z{EAH/N - (A) Body cover 1
2 450C2002 |HTE4R Adiabatic plate 1
3 450C2003 |&EAN - (/NFRILAD Body cover (Panel side) 1
4 450C2004 (WRBFHDZ - (A) Adiabatic collar (A) 2
5 450C2005 |(MiEMDZ - ( B) Adiabatic collar(B) 2
6 450C2006 |94 KF - 7IL(A) Side table (A) 1
7 450C2007 |#&FHIN - Rear cover 1
8 450C2008 |EfI7L - L(L) Left frame(Upper) 1
g 450C2009 |EfI7L - &A(T) Left frame(lower) 1
10 450C2010 |7l - LANR - - Frame spacer 1
11 450C2011 |EfI7L - LWEAT - Left frame support stay 1
12 450C2012 |HE7L - A Right frame 1
13 450C2013 |mim 7L - LlE®H Front Frame support 1
14 450C2014 |#A 7L - LLE® Rear frame support 1
15 450C2015 |@iT—7J)L (B ) Front Frame support(B) 1
16 450C2016

17 450C2017 |@IT—7 LA Front table leg 1
18 450C2018 |MiT—7ILAT— (L) Front table stary(L) 1
19 450C2019 |@IT—7ILAT—(R) Front table stay ( R ) 1
20 450C2020 |@iT—7 )=+ 7k ( A ) |Fronttable shaft{A) 1
21 450C2021 |5—7 N AKYIS- (D) |[Table stopper (D) 1
22 450C2022 [RX—A Base 1
| 450C2023

24 450C2024 |7 L —Aik XERE Frame stopper stay 1
25 450C2025 |EAA& Exclusive use stand 1
26 450C2026 |THIARIL Stud bolt M5XEB5 2
27 450C2027

28 450C2028 |RARIL b Hex bolt M6X15 6
29 450C2029 |NFEE Spring washer M6 6
30 450C2030 |FREZ Plain washer M6 6
31 450C2031 |A<BRIL K Hex bolt M6X50 3
32 450C2032 |INZEFE Spring washer M6 7
33 450C2033 |FE= Plain washer M6 7




34 450C2034 |~BARIN K Hex bolt M8X20 1
35 450C2035 |INFE®E Spring washer M8 1
36 450C2036 |FEZ Plain washer M8 1
o 450C2037 |[E~NphxRZ Pan screw M4x10 4
38 450C2038 |INREZ Spring washer M4 4
39 450C2039 |EES Plain washer M4 4
40 450C2040 |[7<ARI K Hex bolt M8X20 2
41 450C2041 |[INFEE Spring washer M8 2
42 450C2042 |[FEE Plain washer M8 2
43 450C2043 |RTANFRD Truss screw M5X15 1
44 450C2044 |¥RARIL b Butterfly bolt M6 1
45 450C2045

46 450C2046

AT 450C2047 |FRADFERT Pan screw M5X15 2
48 45002048 |INFEE Spring washer M5 2
49 450C2049 |EEE Plain washer M5 2
50 450C2050 |~BARIIL K Hex bolt M8X20 2
51 450C2051 |INxEE Spring washer M8 2
52 450C2052 |FEESE Plain washer M8 2
53 450C2053 |;~ABT Y b Hex nut M6 4
54 450C2054 |INFEE Spring washer M6 4
55 450C2055 |FEE Plain washer M6 4
56 450C2056 |~ARIL Hex bolt M8X35 6
57 450C2057 |INZRE® Hex nut M8 6
58 450C2058 |EEE Plain washer M8 6
59 450C2059 |A<BF Y bk Hex nut M8 6
60 450C2060 |/INZEE Spring washer M8 6
61 450C2061 |[FREE Plain washer M8 6
62 450C2062 |@iT - 72 ¥ 7 K(B) Front table shaft(B) 1
63 450C2063 |/~8ARNLb Hex bolt M8x20 2
64 450C2064 |INFEE Spring washer M8 2
65 450C2065 |FHEE Plain washer M8 .
66 450C2066 |F~ERIL K Hex bolt MEX15 1
67 450C2067 |/INFE®E Spring washer M6 1
68 450C2068 |FEE Plain washer M& 1
69 450C2069 |[RATUIHRIL B Hex holed bolt M&6X20 “
70 450C2070 |INZEZE Spring washer M6 4
71 450C2071

i AS0C2072

73 450C2073 |[;RETY b Hex nut M5 1




74 450C2074 |NFEZ Spring washer M5 1
75 450C2075 |FE® Plain washer M5 1
76 450C2076 |VI-7Jvi« Wave washer 2
77 450C2077 |~BFRIIL - Hex bolt M&x20 4
78 450C2078 |~A+vY b Hex nut M6 1
79 450C2079 |/NZEE Spring washer M6 1
80 450C2080 |FEREE Plain washer M6 1
81 450C2081 |RFAIhFT Truss screw M5x15 2
82 450C2082 |l - K Front guard 1
83 450C2083 |+~ /Dhx Pan screw M5x20 2
84 450C2084 |INRES Spring washer M5 2
85 450C2085 |FES Plan washer M5 2
86 450C2086 |-V - AA v F Switch 1
87 450C2087 [#LARAAAYF (7 ) |Push button switch(red) 1
88 450C2088 |MLAAAA Y F () |Push button switch(green) 1
89 450C2089 RV 1 - A Volume 1
90 450C2090 ||;F% - Electron thermo 1
@ HEH
Driving parts
BHES| N-VES HmE Parts Name fE 2%
Ref No. Parts No. Q'ty
1
2 450C3002 [ E-2-7372 b Motor bracket 1
3 450C3003 |£-2-A707¥Y K Motor sprocket 2
4 450C3004 |EBAZOTY k Driving sprocket 1
5 450C3005 |(E®F>2ra>0-7 - Driving tension roller 1
5] 450C3006 |F I - - Chain 1
7 450C3007 |E®T 32l Driving tension support 1
8 450C3008 |EBATV Y Drivng spring 1
g 450C3009 |EB®F 3 AT - Driving tension stay 1
10 450C3010 |[FAR/DhxZT Pan screw M5X65 4
11 450C3011 |ARBTFT Y K~ Hex nut M5 4
12 450C3012 |NZE#E Spring washer M5 4
13 450C3013 |EEZ Plain washer M5 4
14 450C3014 |A<ATMARIL K Hex holed bolt M8X15 4
15 450C3015 |INZEZE Spring washer M8 4
16 450C3016 |FEE Plain washer M8 4
17 450C3017 |ARBITIEXAXRD Hex holed set screw MBX1( s




18 450C3018 |RANFIEAZRD Hex holed set screw MGX8 4
19 450C3019 |[7RARFRIL K~ Hex holed bolt ME6X25 1
20 450C3020 |FEE£ Plain washer M6 2
21 450C3021 |WINEAZ2IIL Flange metal 2
22 450C3022 |<ATY bk Hex nut M6 2
23 450C3023 |NFE® Spring washer M6 2
24 450C3024 |FARI FPlain metal 1
25 450C3025 |[~BARILK Hex bolt M8X25 1
26 450C3026 |FE% Plain washer M8 1
27 450C3027 (Y ISFAZIL Flange metal 1
28 450C3028 |~ATY Hex nut M6 1
29 450C3029 |/INZEE Sring washer M6 1
30 450C3030 |EEE Plain washer M6 1
31 450C3031 |[ABFMAEIL - Hex holed bolt M6X15 1
32 450C3032 |A<BREARIL N Hex holed bolt M6X15 1
33 450C3033 |/NxEx Spring washer M6 1
34 450C3034 |FEE Plain washer M6 1
35 450C3035 |~8+vY b Hex nut MG 1
36 450C3036 |/NZES Spring washer M6 1
37 450C3037 |~&F+ Y k Hex nut M6 <
38 450C3038 |[/NxE® Spring washer M6 1
39 450C3039 |FE® Plain washer M6 2
40 450C3040 |(EEEHE - & - Driving motor 1
41 450C3041 [F ¥V -AY R Gear head 1
Hex holed bolt half screw
42 450C3042 |RBIRARILBERD M6Ex50 1
@ EHER
Pressure parts
BHES | N-VES oA Parts Name Bz
Ref No. Parts No. Q'ty
1 450C4001 |EXHO- 7 - Pressure roller 1
2 450C4002 [(RT V)T Bearing 2
3 450C4003 |CE L X& C-ring 2
4 450C4004 |MMEQO - = - & Pressure roller shaft 1
5 450C4005 |mMEL/Y - (B) Pressure roller lever(B) 1
6 450C4006 |[EDHAT VYT Pressure spring 2
7 450C4007 |MEAT U T2 v T~ Pressure spring shaft 1
8 450C4008 |<PHRIAKER Clearance adjusting shaft 1




9 450C4009 (< h R iAHiR Clearance adjusting plate 1
10 450C4010 |EANZ BRI Pressure knob 1
4 450C4011 |[A &R Metal 1
12 450C4012 (A7 - Coller 1
13 450C4013 |FEh#h Pressure shaft 1
14 450C4014 |EANT#* - LAT - Pressure worm stay 1
15 450C4015 | X2 Metal 2
16 450C4016 |27 - LTV - Worm gear 1
17 450C4017 |[EH A - & - Pressure meter 1
18 A50C4018 |27 - LiRkA - )L Worm wheel 1
Clearance adjusting worm
19 450C4019 Kb AAGIF - LAT - |stay 1
Clearance adjusting worm
20 450C4020 (< hRAKTF - LF T - |gear 1
21 450C4021 |RBINFEARD Hex holed set bolt M4X4 2
Clearance adjusting worm
22 450C4022 |<bhRiAKTF - L4 - JYwheel 1
23 450C4023 |<HARAHX - & - Clearance adjusting meter 1
24 450C4024 (< hFZAHKNZ RI Clearance adjusting knob 1
25 450C4025
26 450C4026 |RBNAFRIL K Hex holed bolt MEX20 2
27 450C4027 |INxEE Spring washer M8 2
28 450C4028 |FE= Plain washer M8 2
29 450C4029 |<8ARNL K Hex bolt M8X30 4
30 450C4030 |FEE Plain washer M8 4
31 450C4031 |INxEE Spring washer M8 4
A2 450C4032 |~BETY M2E) Hex nut M8 4
e 450C4033 |[FRhFs Pan screw M8X15 2
34 450C4034 |/INxExE Spring washer M8 s
35 450C4035 |FEE Plain washer M8 2
36 450C4036 |~AITTIEAZR Hex holed se screw MB6X6 2
¥ i 450C4037
38 450C4038
39 450C4039
40 450C4040 |[ARANRLEXARD Hex holed set screw MEX6 2
41 450C4041 |RATERIL B Hex holed bolt M5X10 1
42 450C4042 (NZEE Spring washer M5 1
43 450C4043 |ABIERIL b Hex holed bolt M6X20 1
44 450C4044 |ARABRMERIL K Hex holed bolt M8X20 1
45 A50C4045 |INxEE Spring washer M8 2




46 450C4046 |FEE Plain washer M8 2
47 450C4047 |ARATRTIEARD Hex holed set screw M6X6 2
48 450C4048 |7RARI K Hex bolt MEX15 2
49 450C4049 |INZEE Spring washer M6 2
50 450C4050 |FE®E Plain washer M6 2
51 450C4051 |[~ATEFHRIL B Hex holed bolt M8X80 1
52 450C4052 (IO - 5 - Roller 1
63 450C4053 |¥O -ZF ->v 7 b Roller shaft 1
54 450C4054 |XTF VY Bearing 2
55 450C4055 |CHIE X C-ring 2
56 450C4056 (< b ARAKBATI Y Clearance adjusting spring 1
® BERUVE-2-F
Electric equipment and heater parts
RHER| N-VES HmE Parts Name ik
Ref No. Parts MNo. Q'ty

1 450C5001 |BFE1Z-Y bk Power supply unit 1
2 450C5002

3 450C5003

4 450C5004

5 450C5005 |8V E>, Spilt pin 2
6 450C5006 (& -2 -E> Heater pin 2
Fi 450C5007 | - & - ZH(A) Heater bracket (A) 2
8 450C5008 |E—2—1”"v k (#&) Heater unit (REAR) 1
g9 450C5009 |E—2R—1Zv k (81) Heater unit (FRONT) 1
10 450C5010 |E - &2 - SRE{I#EBY AT - |Heater plate support stay 4
11 450C5011 |[<ARIL - Hex bolt 2
12 450C5012 |[O¥ 271 bk Rock nut o
13 450C5013 |E - # - Z(1(B) Heater bracket (B) 2
15 450C5015 |BRiRiR Wiring panel 1
16 450C5016 |[SSR SSR i
1 450C5017 [JL - PCB Relay 1
18 450C5018

19 45005019

20 450C5020

21

i gl g
22 450C5022 {ss*m'%IE:E -2 -R) Condenser 2




23 450C5023 (UL - Relay 1
24 450C5024 | F & Terminal frame 1
25 450C5025 |AE - kR3I-0O-7 - Speed controller 1
26
27 450C5027
28 450C5028 |El&RdmA/Y - Wiring panel cover 1
Rl e
29 450C5029 |((RETE - 2 - A) Condenser 1
30 450C5030
3 450C5031
32 450C5032 |[7~AFIL b Hex bolt MEX15 8
33 450C5033 |INZRE® Spring washer M6 8
34 A50C5034 |FEE Plain washer M6 8
35 450C5035
36 450C5036
a7 450C5037
38 450C5038 |+ ~PpFR Pan screw M4X10 4
39 450C5039 |INZEE Spring washer M4 4
40 450C5040 |FEE Plain washer M4 4
41 450C5041 |F~hFED Pan screw M3X8 6
42 450C5042 |INFE®E Spring washer M3 6
43 450C5043 |FEE Plain washer M3 6
45 450C5045 |4 - Sensor 1
46 A450C5046
48 450C5048 |ABIAFRIL K Hex holed bolt M5X15 2
49 450C5049 |NFEFE Spring washer M5 )
50 450C5050 |7L -5 - 5 AT - Breaker fixing stay 1
51 450C5051 |7 L - h- Breaker 1
52 450C5052 |BEMFLEY - £ Auto stopping thermo 1
® ~NISBERRUNTZY -F-F
Belt and cleaner parts
REES /N -VES RS Parts Name Tz
Ref No. | Parts No. Q'ty
1 450C6001 | FATEESO - 5 - Lower driving roller 1
2 450C6002 |EATEE®IO - & - Upper driving roller 1




3 450C6003 [7) - F - & Cleaner bar 2
4 450C6004 [k - Z - Roller 6

5 FET Rl e T R e Tension shaft 2

6 | 450C6006 [ - 7 - ¥ /K Roller shaft 4

7 450C6007 [RF U7 Bearing 4
8 450C6008 (X7 1T Bearing 16
9 | 450C6009 |[CEIE X% C-ring 20
10 | 450C6010 |NXE& Spring washer M5 2

11 | 450C6011 [RIL NRZAT - Belt security stay 1

12 450C6012 |/NT AT - (F) Blade stay (lower) 1

13 | 450C6013 |\T AT - (E) Blade stay (Upper) 1

14 | 450C6014 |7~ >3 2 A7 U7 [Tension spring 4
15 | 450C6015 |7 J - F - A7 J>7 [Cleaner spring 2

16 450C6016

i 450C6017

18 450C6018 |&="7T ¥ Cap nut M5 -
19 | 450C6019 [NTIEX AT - Blade stopper stay 4
20 450C6020 [N THT S Blade fixing plate i
21 450C6021

22 | 450C6022 |[A7 T TIE X% Spring stopper screw 4
23 450C6023 | EXJL Upper belt 1

24 450C6024 | FAXRJL b Lower belt 1

25 450C6025 |F~hxz Pan screw M5X10 4
26 | 450C6026 |/N\REZE Spring washer M5 4
27 | 450C6027 [~RBNAFRIL K Hex holed bolt M5 4
28 450C6028 [;~AFT Y Hex nut M6 8
29 | 450C6029 [-FEE Plain washer M6 4
30 [ 450C6030 |/NxEE Spring washer M6 2
31 450C6031 | EH®I/NT Upper blade 1

32 450C6032 | FMEI/\NT Lower blade 1

Hex holed bolt half screw

33 450C6033 |7xATUIRIL b F X |MBX50 2
34 450C6034 |# Cloth 2
35 | 450C6035 [FEZE Plain washer M8 2
36 450C6036 [~AUFT Y kK Hex U-nut M8 2
37 | 450C6037 [M%x~ Flush screw M8X25 1

38 450C6038 [FADhxY Pan screw M5X15 4
39 | 450C6039 |[NXE=E Spring washer M5 4
40 450C6040 |EREE Plain washer M5 4
41 450C6041




42 450C6042

43 450C6043

44 450C6044

45 450C6045

46 450C6046 [ R/Phx> Pan screw M5X10 )
47 | 450C6047 [/NxEE Spring washer M5 2
48 450C6048 [‘EEE Plain washer M5 2
49 450C6049 |FRPhxz Pan screw M5X20 2
50 450C6050 |[NT A7) T Blade spring 4
51 450C6051 |78 Y K Hex nut M5 8
52 450C6052 |;~ATTIEX R Hex holed set screw M{ 8
53 | 450C6053 [NTH7Z - Blade collar 4
54 [ 450C6054 [RBFY K Hex nut M5 2
55 | 450C6055 |NREE Spring washer M5 2
56 450C6056 [EHO -7 - A7 - Pressure roller collar 1
57 [ 450C6057 [V AT XZL Flange metal 2
58 | 450C6058 |FE® Plain washer M8 2
59 450C6059 [RARIL ~ Hex bolt M10X15 1
60 | 450C6060 |NxE® Spring washer M10 1
61 450C6061 [‘FEZ Plain washer M10 1
62 450C6062 [7;~BIUTRIL b Hex holed bolt M8X20 2
63 450C6063 |/NRE® Spring washer M8 2
64 A50C6064 [‘FEE Plain washer M8 2
65 450C6065 |7~ARIL b Hex bolt M8X20 =
66 | 450C6066 |N=E& Spring washer M8 2
67 | 450C6067 |“‘FEZ Plain washer M8 ]
68 450C6068 [;~BUF v ~ Hex U-nut M8 3
69 | 450C6069 [RBFT Y K Hex nut M8 D
70 450C6070 |/NF=EEE Spring washer M8 2
g 450C6071 |‘FEE Plain washer M8 2
12 450C6072 [ RARIL & Hex bolt M8X50 1
¥ 450C6073 [7RAIRERIL < Hex holed bolt M6X30 1
74 | 450C6074 [N EZE Spring washer M6 1
75 450C6075 |[‘FEE Plain washer M6 1
76 450C6076 |FE=E Plain washer M6 1
77 | 450C6077 |N=E% Spring washer M6 1
78 450C6078 |;~AF+ v ~ Hex nut M6 1
79 450C6079 |7;"8F Y b Hex nut M5 2

@ EE/NTER




Rotary strip-off device

BHEE | N-VEE M B Parts Name B
Ref No. Parts No. Q'ty
1 450C7001 | T{l[EEx%h Lower rotary shaft 2
2 450C7002 | ERI/NT UM Rotary strip-off blade plate 8
3 450C7003 |[E§=Eh#R = 2 Rotary shaft scerw side 4
4 A50C7004 |[E1E5EH 1 A R Rotary shaft stopper side 4
5 450C7005 |2 Z7»270OY 2 Flange block 4
6 450C7006 |EE/NVVUAT - (L) Rotary strip-off stay (Upper 1
7 450C7007 |BIE/NTZ AT - (T) Rotary strip-off stay (Lower 1
8 450C7008 |EENZVEMAAT - Rotary strip-off fixing stay 4
9 450C7009 |(FI - Chain 1
10 450C7010 |EER/\D )T 223 2 A7 ORotary strip-off tension sprg 1
1 450C7011 |EENTFAZ7OT Y k Rotary blade sprocket 2
12 450C7012 |E&x/\2 ) ERE A7 04 ¥ NRotary strip-off driving sprog 1
13 450C7013 |RE/NTUATZ - (A) Driving strip-off collar(A) 1
14 450C7014 |E&E/N\V'JAHT - (B) Driving strip-off collar(B) 1
15 SHDETONE VRT3 e - Strip-off tension stay 1
16 450C7016 |[FAZRJ)L Plain metal 1
17 ABOCTT |INF AT T Blade spring 1
18 450C7018 |V /AR Flange metal 2
19 450C7019 |AANRMARIL S Hex holed bolt M5X15 8
20 450C7020 |IN=E#E Spring washer M5 8
21 450C7021 |FARDRD Pan screw M5X10 4
22 450C7022 |INREE Spring washer M5 4
23 450C7023 |[ARAFRMTIEAFRD Hex holed set screw M5X5 4
24 450C7024 |[~RATIRILES %XFT Hex holed bolt half screw M 1
25 450C7025 |ARANRARILE ¥ERD Hex holed balt half screw M 1
26 450C7026 |7~8ARN b~ Hex bolt M&X20 1
27 450C7027 |INZEH Spring washer M6 1
28 450C7028 |~8+vY b Hex nut M6 1
29 450C7029 |INFEE Spring washer M6 1
30 AS0C7030 |~EF+ vk Hex nut M6 1
31 450C7031 |[F~RPpxR Pan screw M5X10 16
32 450C7032 |INZEZ Spring washer M5 16
33 450C7033 |FE=E Plain washer M5 8
34 450C7034 |EESE Plain washer M5 4
35 450C7035 |FEE Plain washer M6 1
36 450C7036 |FHEE Plain washer M6 1




37 450C7037 YIS AZIL Flange metal 1

38 450C7038 |~AT VY b Hex nut M6 1

39 450C7039 |[INRESE Spring washer M6 2

40 450C7040 |FEEE Plain washer M6 2

@ WEITIEES
Belt warping prevention
BHEE| N -VES Ema Parts Name ik
Ref No. Parts No. 'ty

Upper belt warping

1 450C8001 | LBIEITAT - prevention stay 1
Belt Warping prevention

2 450C8002 |WBITREAT - adjusting stay 1

3 450C8003 |H#Hik Right detection plate 1

4 450C8004 |HiEHMR Left detection plate 1
Belt Warping prevention

5 450C8005 [fEfTHZ - (A) coller(A) 2
Belt Warping prevention

B 450C8006 (¥EITHZ - (B) coller(B) 2

7 450C8007 |FHExE Plain washer M4 4

8 450C8008 |+~ FRZS Pan screw M4X8 2

9 450C8009 |EEE Plain washer M4 4

10 450C8010 |A~BF Y b Hex nut M4 2

11 450C8011 |INZEE Spring washer M4 2

12 450C8012 |FE® Plain washer M4 2

13 450C8013 |EILLFAEAT - Stop adjusting stay 1

14 450C8014 |FRDhFET Pan screw M4X15 2

15 450C8015 |[RF U T Bearing 4
Belt Warping prevention

16 450C8016 |¥EITIEIEIZ ¥ 7 k roller shaft g
Belt Warping prevention

17 450C8017 |¥BiTIEEO - 5 - 27 roller stay g

18 450C8018 |/RAIEFRIL b Hex holed bolt MEX35 2

19 A50C8019 |[RAUT Y b Hex U-nut M6 2

20 450C8020 [¥0O - 3 - roller 2

21 450C8021 |NTF U4 Bearing 4

22 450C8022 |CELE A%W C-ring 12

23 450C8023




24 A50C8024 |JEZw hAAYF Limit switch &
TREETUIZ Y hAA Y F |Lower belt warping prevention
25 450C8025 |AT-H limit stay R 1
THEET)EY hAAYTF |Lower belt warping prevention

26 450C8026 |AT - & limit stay L 1
27 450C8027 |'JZ v hAA v FHET AT -|Limit switch fixing stay 4
28 450C8028 | L@V ZY hAT - Upper limit stay 1
29 450C8029 |VEZv RhAA Y F Limit switch 1
30 450C8030 |UZ v hAA Y FEAAT -|Limit switch fixing stay 3
31 450C8031 |FHNRDRT Pan screw M3X10 6
32 450C8032 |/INRE=E Spring washer M3 6
33 450C8033 |FRE® Plain washer M3 6
34 450C8034

35 450C8035 |FAR/DhxRD Pan screw M5X10 2
356 450C8036 |INFEZ Spring washer M5 2
37 450C8037 |EEE Plain washer M5 2
38 450C8038 |+ ~<DhxT Pan screw M3X20 8
39 450C8039 |/NNZES Spring washer M3 8
40 450C8040

41 450C8041 |FRpFT Pan screw M3X10 8
42 450C8042 |INZEE Spring washer M3 8
43 450C8043 |EEE Plain washer M3 8
44 450C8044

45 450C8045 |FARNDFRT Pan screw M4X45 8
46 450C8046 |/NFE®E Spring washer M4 8
47 450C8047 |FRE® Plain washer M4 8
48 450C8048 |;sBT Y R Hex nut M4 8
49 450C8049 |A~BIUERIL B Hex holed bolt M6X15 8
50 450C8050 |[/INFEE Sprimg washer M6 8
51 450C8051 |FE® Plain washer M6 8
52 450C8052

53 450C8053

54 450C8054

55 450C8055

56 450C8056

57 450C8057

58 A50CB058 |F~R/phxZr Pan screw M3X20 8
59 450C8059 |(INFEE Spring washer M3 8
680 A50C8060 |FES Plain washer M3 8
61 450C8061 |F~RDhxT Pan screw M4X20 1







